8/1/25, 10:17 AM PONT-BRACKET-KIT-WR : All Inclusive Pontiac Wraptor Serpentine System — CVF Racing

PONT-BRACKET-KIT-WR

PART QTy APPLICATION
3/8-16 X 2.75" SHCS 1 Bottom alternator bolt
3/8-16 X 3.0" BHCS 1 Bolt holding TENSIONER-KIT
3/8-16 X 2.5” HHS 3 Bolt holding SERP-1DLER-WR
3/8” SAE Washer 3 Washer for idler
3/8-16 X .468 Lock Nut 5 Bottom alternator bolt, tensioner, & idler
M8-1.25 X 25mm SHCS 2 Top ALT Bolt and Top AC Bolt
M8-1.25 X 30mm SHCS 1 Bottom AC Bolt
M38-1.25 X 40mm SHCS 2 Power steering to main bracket
3/8-16 X 6.5” SHCS 4 Bracket to water pump
M8-1.25 Acorn Nut 1 Nut for bottom compressor bolt
7517722-367 Spacer 2 Spacers between WP and Plate; bottom
7517722-257 Spacer 1 Spacer between WP and Plate, top left
7517722-243 Spacer 1 Spacer between WP and Plate, top right
Total 27
M8 X 25MM SHCS
NS
L = . &
- \F ===l
N | i o / 3/8 X
. ' 2.75"
o SHCS
3/8 X 3" :
BHCS e
3 )R

3/B X B5.5" SHCS
2.43" Spacer

3/8 X 6.5" SHCS
3.67" Spacer

3/8 X B.5" SHCS

2.57” Spacer

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM

https://support.cvfracing.com/hc/en-us/articles/360061170974-PONT-BRACKET-KIT-WR-All-Inclusive-Pontiac-Wraptor-Serpentine-System 2/7



8/1/25, 10:17 AM PONT-BRACKET-KIT-WR : All Inclusive Pontiac Wraptor Serpentine System — CVF Racing

Tl L
Life Time Warrant
GUARANTEED

PONT-BRACKET-KIT-WR

Step 1: Remove old brackets, pulleys, water pump, and accessories.

Tech Tip: We recommend thread chasing the water pump mounting heles. Locse
debris in the holes can cause slight spacing issues and/or bolts not fully securing.

Step 2. Apply RTV Blue or similar gasket sealer to both sides of the water pump gaskets.

Step 3. Install the water pump and main bracket (7668-WR). It is recommended to do this all
at once. It may be beneficial to have scmeone help with this step. Everything from here on out
will attach directly to the main bracket. Use (4) 3/8 X 6.57 SHCS and the spacers. When looking
at the front of the engine, the bottom two locations will use the 3.67" spacers. Top left will use a
2.57" and top right will use the shorter 2.43" spacer. Do not fully tighten any bolts until all have
been started. Secure in an alternating pattern.

Tech Tip: Step 3 can be done with one person, use a spare bolt to hold one end of the
water pump on while you get the assembly started.

Step 4 Install the alternator to the right side
of the bracket. The CVF logo should face
towards the fender. Use a M8 X 20MM SHCS
ontopanda 3/8 X 2.75 on the bottom.
Secure the bottom bolt with a locknut.

=’; 1 — Tech Tip: If side post of alternator is not in a
, desired location, you can carefully unbelt the
5 ‘ | back housing of the alternator and rotate to a
i preferred location. DO NOT REMOVE the

i back housing completely or you will have to
{ re-install the bushings.

3.67" Spacer M _
CVF Alternators are 1-Wire and will not use

the pin plug. You will need to run a dedicated

| ground. Alternator pig tails are not included. If

you want to avoid a 1-Wire install, look for

part #30700 at CVFracing.com to purchase a

high amperage wiring kit. Further instructions
|-;“ and tips can be found at

= 5 support.cvfracing.com

D

2.43" Spacer

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM

https://support.cvfracing.com/hc/en-us/articles/360061170974-PONT-BRACKET-KIT-WR-All-Inclusive-Pontiac-Wraptor-Serpentine-System 317



8/1/25, 10:17 AM

PONT-BRACKET-KIT-WR : All Inclusive Pontiac Wraptor Serpentine System — CVF Racing

PONT-BRACKET-KIT-WR

Step 5 Install the Peanut Compresscr to the left side of the bracket. The CVF logo will face
towards the fender and the fittings will face up. Use a M8 X 25 MM for the top hole. Use a M8 X
30MM for the bottom hole. Secure with the Acorn nut. The compressor does come pre-
charged with 4.75 oz pag100 oil.

Variation: If you are running without AC, you can install the AC Idler at this time (AC-
DELETE). It will install similarly to the compressor. Instructions can be found in that box.

Step 6 Install the spring-loaded tensioner (TENSIONER-KIT). Leave the decorative cap off
until the belt is installed. Use the 3/8 X 3" BHCS and secure on the back with a locknut.

Step 7. Install the crank pulley and hub spacer with their provided hardware. They will install
as one assembly with the bolts going through the crank pulley and hub adapter. Leave the
decorative cap off the crank pulley until you are done installing. This cap allows for correcting
timing without removing the entire crankshaft pulley.

Step 8: Install the power steering pump. Instructions for each pump are as follows:
GM T2 Pumps: bolt directly onto the bracket with (2) M8 X 40MM SHCS

KRC Hydroboost Pumps: require the use of HYDRO-BRACKET-KIT-WR, see
instructions inside that box.

Saginaw Pumps: Require the use of CHEVY-WRAPTOR-SAGINAW-KIT.
Instructions can be found inside that box.

Step 9: Install the power steering pump. Most applications will use S-LS11FS; however,
Saginaw applications use S-SBC4PS).

Step 10: Install the water pump pulley using the provided hardware.

Step 11 Install the SERP-IDLER-WR (S) in the bottom right hole of the bracket near the
power steering pump. The hole near the three open holes on the main bracket. The boss will go
into the hole. Do not put the caps on until the belt has been routed. Secure on the back with a
locknut.

Step 12: Use a 12" ratchet to apply tensioner to the spring-loaded tensioner and install the belt
as shown on the next page.

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM

https://support.cvfracing.com/hc/en-us/articles/360061170974-PONT-BRACKET-KIT-WR-All-Inclusive-Pontiac-Wraptor-Serpentine-System

417



8/1/25, 10:17 AM

PONT-BRACKET-KIT-WR : All Inclusive Pontiac Wraptor Serpentine System — CVF Racing

PONT-BRACKET-KIT-WR

With Power Steering Without Power Steering

Step 13: Route the belt based on your configuration above. Recommended belts for proper
tension are as follows:

AC & PS: K080830; No PS: KO80751

Tech Tip: To ensure lasting performance, we recommend the tensioner be in a similar
position to the picture below. Installing the belt may be difficult, we recommend completing this
step with 2 people. In most cases when installing the belf, the belt can be too tight to fit over the
pulley. If you remove the alternator pulley cap and the nut that holds the pulley onto the
alternator, place belt around alternator pulley as shown in the pictures below. Release tension
on the tensioner and slide alternator pulley onto the shaft of the alternator using the pulley as
additional leverage. A properly installed belt will keep the outside line on the tensioner within the
3 pesitional lines as seen below.

Step 14: Once the belt is installed, all decorative caps can be installed.

Step 15: If you are going to be running a mechanical fan, you will need to install FAN-
SPACER-WR onto your water pump shaft.

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM

https://support.cvfracing.com/hc/en-us/articles/360061170974-PONT-BRACKET-KIT-WR-All-Inclusive-Pontiac-Wraptor-Serpentine-System

5/7



8/1/25, 10:17 AM PONT-BRACKET-KIT-WR : All Inclusive Pontiac Wraptor Serpentine System — CVF Racing

{ |

R

Life Time Warrant
GUARANTEED

PONT-BRACKET-KIT-WR

Step 16: Install and plumb the remote reservoir. Directions for this can be found in the box
REMOTE-PS-RES. The fittings on the bottom of the reservoir are 3/8” NPT.

Tech Tip: After initial start-up, you will need to bleed air from your power steering
system. To do this, you want to put the front of the car on jack stands and steer into the left
stops and then into the right stops repeatedly. Check fluid level frequently and add as needed.

Further instructions regarding power steering set up can be found at CVFracing.com.

Torques Specs:

All torque specs can be found on the last page of this instruction packet provided by Fastenal.
We have highlighted all CVF bolts inside the table. Feel free to keep the page and use it for
reference in your garage.

Note: Metric Socket Head Bolts are not listed. Use the recormmendad torque specs for
516 when tightening M8 bolts and 3/8 torque specs when tightening M10.

Thank you for your purchase from CVF Racing! If you have any questions about your install,
check out our support center for install guides, videcs, and other helpful tips. If you need further
help, our tech staff can be reached M-F from 8-5 PM CST via phone, email, or chat.

Laoking tao upgrade further? Caontact us to upgrade yaur system! Mast can
bhe added with little to no modification of your installed kit.

Add AC

Upgrade to a Hydro boost Brake System
Upgrade to 300 Amp Alternator from Mechrman
Hood Hinges

QUESTIONS ABOUT YOUR INSTALL? CONTACT US AT SUPPORTECVFRACING.COM or 651.356.8593

CVF RACING® | 518 6TH STREET NW | NEW PRAGUE MN 56071 | CVFRACING.COM

https://support.cvfracing.com/hc/en-us/articles/360061170974-PONT-BRACKET-KIT-WR-All-Inclusive-Pontiac-Wraptor-Serpentine-System 6/7



